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Test Result
Penetration of Filter Material
(EN 13274-T7:2018. Flow rate: 95 Umin)
Sample: A
As received (One layer)

_Penetration of fiter material (%)

| Aercsol 1# 28 3# |
Paraffin oil | 0.125 0.183 0.144 I
Remark

Number of specmens and flow rale refer to parameter of EN 149:2001+A1:2009 clause 7.9.2 penetration of filter
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